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RESIDUAL STRESS TESTER

2ofo| QIES EL QINSAS JIXID U BL,

7|EH/art 25RO MEE DES SN5H0f

woto| RBSS ANBIICH
Bd RESIDUAL STRESS TESTER2| EX

=x|
XY XIS Hof
- ejatol BET Soney BAIR 0183101 25 S ME(HIHA Mol wet 32 &5 1)
- ZIErEt e KAk
&% 22|
2 ufoto| pi=gaS o 4

El=l 7|2t9| Young's modulus, Poisson's ratio, 74|, Btato| =7, 112|101 SE2 OH}H Stony BAS 0125104 2iaf
&LICH 22 Motorized moving stage L0l =041 A|HO2HE] HIALE! Laser beam?| BIARZIE:

!
1
0z
Q'I_l
v
X
>
il
-

Laser diode

E s = Young's modulus
Motor E h 2 Vg = Poisson's ratio
= hg =717

6hf(1_vs) K ==

FOAfE
cEF NS 1 7|HS 250 £ 15um FHIQ| Si-waferS AME5HH, 7|Eo| Zol= 29| 10 =2 §Lct.
- giako| S=7l= 712 S0l Hish 1/50 Olstrt ==& SfLich,

WORLD BEST PLASMA TECHNOLOGY. J&L TECH _




° 2%‘;@ JOG O|_g_ 7|%% %@ )1\—_'! o =
o =
- MiZo| 22 ol ZE7} 5

— Residual Stress Tester by
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Laser Point
« Curvature Data >
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= aso Measure ‘
300 .
120 121 122 123 124
Distanceimm] Exit ‘
< Laser Output >
_ Result
242
12 . Linear-correlation Coefficient(R) :
£ om 1.00000
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Pross A= .245.00000
120 121 122 123 124 AError: 0,00000
Distance[mm]
B= 200000
he1072.07 um B Error: 0.00000

>

<< >> Radius : 0.18600 [m]

Curvature :  0.00533 [1/mmn]

v Max. Stress : 85863 [GPa]
Min. Stress : 85863 [GPa)
Aver. Stress : §.5863 [GPa]

LOAD Error(Max. Stress - Aver. Stress) :

40.00 0.0000

Laser Point

= Curvature Data =

Sample Info

Sample Info

Edit Preference ‘

Measure
Sample Name : [stress test
Exit
Film Thickness(Angstrom)
Maximum Middle Minimum Result
14000 [14000 [14000 Linear-correlation Coefficient(R) :
1.00000

Substrate Thickness[um] :  |273 + |0

Substrate Length[mm] : 40.00 A= -245,00000
A Error:  0.00000

Y=A+8X

Elastic Constant Substrate [ ﬁ 1: [180

B= 2.00000

A | BError: 0.00000
Set Default i ok Cancel
<< >> Radius : 018600 [m]
Curvature: 0.00538  [1/mm]
V Max. Stress : 9.5863 [GPa]
Min. Stress :  8.5863 [GPa]
Aver, Stress : 8.5863 [GPa]
UNLOAD ‘ LOAD Error(Max, Stress - Aver. Stress) :
40.00 0.0000
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RESIDUAL STRESS TESTER At

ZEUZE 25 we 2m - 100m
nR2Y 54 el 60 Mpa - 10 Gpa
=83 &3 Bois 10 Mpa
=83 53 HEQxt <10%

2|t S5 A7 Zo] 30 mm
24 5H AW A 0.2mm

100 um ~ 800 um

=X [EIO S 0.05um ~10um
AZH AH|O|X| AEZ2T 30 mm
A7ZH AH|O|X| 2olls 25 um
22 AH|O|X| AEZS 140 mm
2g AH|0|X] Ealis 0.5 mm
=d & 0.02 mm/s

=3 Alpt 37|

40 mm(Z0l) x 4 mm(Z)

PSD AIA{ A}k

5um

27 500(W) x 500(D) x 500(H) mm
2y 30 kg
AH| 2 150 W
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